AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

A\

American Water Works
Association

Dedicated to the World’s Most Important Resource®

AWWA WEBINAR SEPTEMBER 30,2020 | 11:00 AM. -12:30 PM. MT

Water Reuse: Back to the Basics

2020 WEBINAR SPONSORS
— NAPOLI
a Q SHKOLNIK PLLC
WOODARD ATTORNEYS AT LAW
&CURRAN
LOGISTEC
ME NIMPSON e
CO', Inc. AGING WATER INFRASTRUCTURE
SN

Please consider the environment before printing.



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

WEBINAR MODERATOR

Corinne Bertoia
Engineer

American Water Works
Association

Corinne Bertoia is an Engineer at the American Water Works Association. Her responsibilities include reviewing and developing
[...]
REVERSE RAW WATER $20,000.000
MICROFILTRATION 0SMOSIS AP pESERVOR FOR $15.000.000
MONOCHLORANINE DRINKING WTP $16.000.000
Effl ty £ $14.000.000
uen [
WWTP I I I—‘ : z $12.000,000
RO 2 510,000,000
ANTISCALANT
CONC| LIME AND E
BW Waste lo oo ; $2.000,000
WWTP Influent < $6.000.000 g Scanario 24 (GAC: 2 year
Discharge SALT DISPOSAL $4.000,000 e,
TO LANDFLL $2,000,000 —— f;‘:m (GAC; 8 year
50
M\ R OCEANJSEWER o MECHANICAL EVAPORATION i 10 M 3 4 0 & 0 80
DISPOSAL (BRINE CONCENTRATOR + ity
EVAPORATION PONDS BRINE CRVSTALLIZER) Plant Capacity (MGD)

53

EXAMPLE COSTS

Source: Schimmoller, L. and Kealy M.J. “Fit for Purpose Water: The Cost of
Overtreating Reclaimed Water,” WateReuse Research Foundation, 2014

OZONE BAC GAC ONLY}

Discharge

To gravity
thickening and
centrifuge

w RAW Wi
DISINFECTION RESERVOIR FOR

IATER

53 ‘\\

REVERSE
MICROFILTRATION 0OSMOSIS
MONOCHLORANINE

Secondary
Effluent

UVAQP

RO
ANTISCALANT CONC]

DRINKING WTP
Table 4.8. NPV Results for Scenario 2: Potable Reuse ($2012; 3% discount rate)
Treatment Trains
2B1 (RO-Based 2B2 (RO-Based 2B3 (RO-Based
1A (GAC- w/ Ocean with Mechanical with Evaporation
Flow Based) Disposal) Evaporation) Ponds)
Financial NPV (Capital and O&NMI costs)
RAW WATER 5 mgd $80,960.000 $92.170,000 $ 133,430,000 $145,240,000
=——— RESERVOIRFOR
DRINKINGWTP | | 20 mgd $161,140,000 $219.925,000 $ 358,190,000 $449,570,000
70 mgd $428.970.000 $ 690.610.000 $1.,128.780.000 $1,556,730,000

LIME AND
coz

BW Waste fo
SALT DISPOSAL

WWTP Influent
Discharge
TO LANDFILL

/u\ OR OCEAN/SEWER mp MECHANICAL EVAPORATION

DISPOSAL (BRINE CONCENTRATOR +
EVAPORATION PONDS BRINE CRYSTALLIZER)

54

Please consider the environment before printing.

Source: Schimmoller, L. and Kealy M.J. “Fit for Purpose Water: The Cost of
Overtreating Reclaimed Water,” WateReuse Research Foundation, 2014

54 ‘\\

27



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

EXAMPLE COSTS (CONTINUED)

TABLE 4. Total Capital Costs for the Combined Process Trains

Process Trains and Capital Costs® (SM)

Capacity (MGD) 03-BAC MF-03;-BAC MF-RO MEF-RO-UV/H,0, MEF-03-RO (O3-MF-RO)

1 $5.2 $9.0 $11 $11 $13
5 Sil $24 $38 $40 $42
10 $16 $38 $65 $69 $71
25 $31 $75 $132 $142 $142
50 $50 $126 $226 $245 $240
80 $71 $180 $327 $356 $344

Notes: *Capital costs include contractor OH&P and contingency.

TABLE 5. Total Annual O&M Costs for the Combined Process Trains

Process Trains and Annual O&M Costs ($M)

Capacity (MGD) 03-BAC MF-03-BAC MEF-RO MEF-RO-UV/H20, MF-03-RO (03-MF-RO)
| $0.1 $0.4 $0.5 $0.6 $0.5
5 $0.3 $1.4 $2.6 $2.7 $2.6
10 $0.6 $24 $4.8 $5.1 $4.8
25 $14 $5.1 $11 $11 $11
50 $2.8 $9.0 $19 $21 $19
80 $4.0 $13 $29 $31 $29
Source: Plumlee et al. “Cost of Advanced Treatment in Water Reclamation,” Ozone: 55
Science & Engineering: the Journal of the International Ozone Association, 2014 ‘\\
55
56 ‘\\
56

Please consider the environment before printing.



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

SUMMARY AND CONCLUSIONS

» Potable reuse is a viable option for many communities
- Not just a solution in arid regions, or coastal regions

* Much research is ongoing, but there are also many long-term operations that have
successfully demonstrated potable reuse

» Know your customers and their potential concerns
 Leverage the industry knowledge to inform your decisions

* Many resources, including AWWA, are available to you

* Know your regulatory environment, which differs state to state

S\}

57
THANK YOU!
JASON CURL
JCURL@HAZENANDSAWYER.COM
58 ‘\\
58

Please consider the environment before printing. 29


mailto:jcurl@hazenandsawyer.com

AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

ASK THE EXPERTS

Alan Rimer Jason Curl Bruce Chalmers
EnviroTechNovations LLC Hazen and Sawyer Metropolitan Water District

Enter your question into the question pane on the right-hand side of the
screen.

Please specify to whom you are addressing the question.

59 ‘\\

59

INSTITUTIONAL BARRIERS AND
PERMITTING CHALLENGES TO
WATER REUSE

Bruce Chalmers
Program Manager

Metropolitan Water District of
Southern California

60 ‘\\

Please consider the environment before printing. 30



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

AGENDA

Introduction

Benefit/Risks

Management

Project Development and Execution
Regulatory Acceptance
Miscellaneous

Schedule

Summary

- I8 AT
" a3 P AT WY ‘ T _ = '
- - -~ ' 3 G
B e S L —

g Courtesyof-tarmnymMaek-Rhotography E"' ——=

INTRODUCTION

» Reuse Experience (since 1998 - 2019)
- GWR System (OCWD) — completed in

2007, 70 mgd

- Leo J. Vander Lans WTP (Water N R e Rt Ay (b itar o
Replenishment District) — 8 mgd/ two W uncion Sicure e I"_"»‘}:r rerém o
phases, completed in 2015 R —F 2

« Metropolitan Water District N
- MWD (2019 - Present) Ny :
- Regional Recycled Water Program e
Other MWD Mainiines

- 150 mgd/2 phases for potable reuse
* Implement the RRWP
- Program vision & leadership

- Agency coordination
- Budgets/staffing/schedule @

&um--caw

L
B i

Sarita Ana

Facllty,

62 ‘\\

62

Please consider the environment before printing.



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

BENEFITS/RISKS

PROJECT BENEFITS
RISK MANAGEMENT

63 ‘\\

63
PROJECT BENEFITS
Orange County B Vander b
Primary Project Benefits
GWR WTP MWD RRWP
New, reliable source Sl v -
Local, sustainable resource \/ \/ \/
Lower groundwater salinity \/
Seawater intrusion barrier \/ \/
Maintain high basin production \/ \/
Use less energy than imported \/ \/ \/
Reduce discharges to ocean \/ \/
Raw Water Augmentation \/
N\
64

Please consider the environment before printing.

32



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

RISK MANAGEMENT

Administrative Risks Technical Risks

Obtaining Board Approval

Economic impacts of COVID-19
Commitment from customers/partners
Staffing and stability

Public acceptance - DPR

Public acceptance - NIMBY
Cost/Funding/Cash flow

Reduced water demands

Program costs/scope creep

65
MANAGEMENT
AGENCY SUPPORT
AGENCY IMPACTS

66

Please consider the environment before printing.

Water quality

Selection of AWT treatment processes
Optimum pipeline alignments
Conveyance pipeline ROW
Environmental documentation/mitigation
Obtaining regulatory approval/permits
Quality contract documents

New technologies

Timely decision to implement DPR

65

66

A\

A\

33



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

AGENCY SUPPORT

* Does the Project have sufficient * Inter-agency Agreements
support? - Number of agreements/LOI/MOU
- Board, GM, Senior Management - Previous Working Relationships
Support/Staffing _ - Mutual Benefits
- Rate payers, community, NGOs - Contract Term
* Ownership: Water Agency vs - Impacts to partners, facilities or
Wastewater Agency operations

« |s funding available & from whom? ¢ Whattypes of issues are covered?

. . - Source water (maximum/minimum
* Project needs to stand on its own flows, water ql(JaIity, reject streams)
merit _ - Shared facilities (site, connections)
- Economics (as compared to what?) - Operations (upsets, cross training)
- Benefits (reliability, TDS reduction, - Financing (capital, O&M)

energy savings)

A\
67
AGENCY SUPPORT
LOS ANGELES COUNTY
SANITATION DISTRICTS
C ting Waste Into R
 Collaboration with interested onverting vraste Into resodrees
agencies
+ Joint technical studies
* Future purified water purchase
» Potential funding
* Regional partners
* Agreements e MWE A o it vaut
- Letters of Intent (LOI) = —)) w/"w\:}
- Memorandum of Understanding =
(MOV) Im,\ ‘ o I
- Formal Agreements Public Works .
« RRWP exampe  —————
WATERMASTER a AP SNW A
CENTRAL ARIZONA PROJECT] 68
A\
68

Please consider the environment before printing.

34



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

AGENCY
SUPPORT

LOS ANGELES
COUNTY
SANITATION
DISTRICTS

Project Coordination .

Technical reports and
studies .

AWT site remediation
Source water pipelines
WQ sampling

AWT site CEQA

Cost sharing
contribution

treatment

AGENCY
IMPACTS

Source Control Program

+ WQ, permits, discharges,
monitoring

Planning Impacts

» Pumping, collection areas,
diversions

Facility Impacts

» Secondary treatment,
connections, nutrient
management

Operational Impacts
* Recycle streams, polymers

Source
Control

AN
ovee L)

CENTRATE] <

Please consider the environment before printing.

BAR  INFLUENT
SCREENS PUMPS

GRIT AND SCREENINGS
TO LANDFILL

fSolids Treatme,[g‘_\ g
@ CENTRIFUGES

(2]

CENTRATE
TREATMENT

AERATED GRIT
CHAMBERS

Main agency partner in the RRWP
* MOU in 2010 for collaboration on pilot studies/feasibility reports

Agreement signed in 2015 for the demonstration & full scale projects
- Site for the AWT
- Demonstration Plant support
- Assisting on nitrification removal investigations

LACSD is currently investigating incorporation of secondary MBR

* Preparing an amendment to the 2015 agreement for PEIR phase
- Environmental documentations, engineering support, public outreach

A\

OXYGEN HYP)

(3]

Discharge
Permit

REACTORS

PRIMARY
SETTLING
TANKS 4+

RETURN
SLUDGE

A4

<@ SLUDGE

2d Treatment

WASTE
SLUDGE

(5]

= ELECTRICAL POWER
A 4 A 4

R WWTP POWER POWER
SOLIDS NEEDS COMPANY
RECYCLE

Courtesy of LACSD

A\

35



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

PROJECT
DEVELOPMENT &
EXECUTION

PROJECT GOALS
PROJECT PLANNING AND DESIGN
PILOT & DEMONSTRATION TESTING

72
72
PROJECT GOALS
Goal Setting Common Reuse Goals
* Project goals often mirror project * Provide a new local source of
benefits reliable, high quality, and
* Goals should be specific for your climate-change resilient water
project * Diversify water supply sources
« Lead agency and stakeholders and supply to meet future
should agree on the goals demands
« Goals should be broad enough * Increase regional water reserves
to not limit good ideas « Contribute to groundwater basin
+ Goals can change over time water quality benefits
« All projects should protect public « Fully functional and cost-
health effective, stand-alone project
« Should you consider DPR? * Meet future regulations
73
73

Please consider the environment before printing.

A\

A\

36



AWWA Webinar: Water Reuse: Back to the Basics

Sept 30, 2020

74

75

PROJECT PLANNING AND DESIGN

Feasibility Study proves the project is achievable

Conceptual Report defines the needed project facilities
Environmental documentation (Alternatives, mitigation

measures, NIMBY)
Project criteria definition

- Base assumptions — water quality, flows, source water,

demands

- Treatment processes — TDS, nitrogen, phosphorus, boron,

CECs

- “Recharge” facilities — ponds, injection wells, reservoir,

potable WTP, potable water system

- Residuals management — RO brine, backwash, WWTP

return streams

- Miscellaneous - energy use/supply, permit requirements

.AA‘A 4
3
¥
Ve
THE METROPOLITAN WATER DISTRICT

OF SOUTHERN CALIFORNIA

Regional Recycled Water Program
Conceptual Planning Studies Report

Report No. 1618

February 21, 2019

PROJECT PLANNING AND DESIGN

Owner’s responsibilities — engineers,
operators

Designer’s qualifications - previous
projects, quality, teaming arrangements,
relationships, price, people

Facilities/Process Selection — BIM,
buildings, redundancy, process control
system, LEED

Product water stabilization — lime,
chemicals, blending

System procurement - pre-purchase/pre-
selection of proprietary systems, long lead
items, sole source

Pilot or demonstration testing

Please consider the environment before printing.

Wastewater

Plant

WWTP
Effluent

Microfiltration

74

Reverse
Osmosis

Ultraviolet Light with
Hydrogen Peroxide

|
nanmn

|

|

MBR

Hampton Roads SD SWIFT

Reverse Osmosis UV/AOP

MWD Regional Recycled Water Program

75

Recharge
Facilities

To
—h Recharge

AQUIFER

RECHARGE

A\

A\

37



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

PILOT AND DEMONSTRATION TESTING

Equipment Design Regulatory Proof of Process Public
° Why WOUId I want to dO a Approval Process Evaluation Outreach
Yes Yes Yes Yes Yes Yes

Pilot Test? _
San Diego
- Regulatory Approval
- Process Selection & Jacksonville No Yes Yes Yes Yes Yes
Equipment Qualification U
N pper No Yes Yes Yes Yes No
- Process Validation & Occoquan
Optlmlzatlon Hampton Roads No Yes Yes Yes Yes Yes
- Public Outreach
. . Miami Yes Yes Yes Yes Yes No
» Types of Pilot Testing
- Bench scale testing WRD No Yes No Yes No No
- Pilot testing Eastern Municipal No Yes No Yes No Yes
. . WD
- Demonstration testing ;
. City of Los
- Full scale testing Angeles Yes Yes Yes Yes No Yes
Metropolitan No Yes Yes Yes Yes Yes

76 ‘\\

76

CONSTRUCTION

» Keep up with
paperwork

* Work as a team to
resolve issues

» Accurate Record
Drawings Construction delivery methodology (DBB, DB, self perform)

* Number of contracts - GWR (11), VLWTP (3)
» Comprehensive CM methodology — agency, designer, independent

+ Acceptance testing proves performance

» Attention to detail
- AWTFs are complex and highly automated
- Small items can cause big problems

* Some problems don’t show up immediately

A\

77

Please consider the environment before printing. 38



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

REGULATORY
ACCEPTANCE

REGULATORY AGENCIES
REGULATIONS
DIRECT POTABLE REUSE

78 ‘\\

78

REGULATORY

ACCEPTANCE  Start early & build on past CA"F"N'A _A

experiences/similar projects
Required Information o . . State Water R C 1 Board
equired 0] atio « Maintain gOOd relat|0n3h|ps tate Water Resources Control Boar:

GWimodeling - Operating permit from State regulator: 7\ TEXAS COMMISSION ON
Treatment technologies - Water Quality Control Board SO EnVIRONMENTAL QUALIEY

Water qua“ty - Departments of Environmental Protection “ ENVIRONMENTAL PROTECTION
DIVISION

requirements Input from other agencies
Monitoring - Health departments
- Local agencies

Blending, well
protection zone « Different agencies interpret regulations Arizona Depart

of Environmental Quality

Source Control differently
Security/safety + Anti-degradation policy

Engineer’s « Direct potable reuse ﬁDEQ
RepOI’t/BODR VIRGINIA DEPARTMENT Of

ENVIRONMENTAL QUALITY

Please consider the environment before printing. 39



AWWA Webinar: Water Reuse: Back to the Basics

Sept 30, 2020

WATER QUALITY REQUIREMENTS

GWRS (PH1)
Parameter (mgl/L)

CBOD,
TOC
TSS
DS

Total Nitrogen

Total Nitrite + nitrate
Nitrate
Nitrite
Ammonia

Phosphorus

NDMA (ppt)

(20)
0.5/RWC
(20)
500

5
3

10

Vander Lans

(mg/L)
(19)
0.5/RWC
(19)
500

5

10

MISCELLANEOUS

80
PROJECT COSTS
FUNDING SOURCES
PUBLIC OUTREACH
81

Please consider the environment before printing.

Big Spring (TX)
Wichita Falls (TX)
6

10

0.5

Hampton
Roads (VA)

N.R.
None
N/A

Avg: <5 mg/L
Max: 8 mg/L

<10 ng/L
other CECs as well

(X) Indicates WWTP effluent/AWT influent limit

81

A\

A\

40



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

mmmmTrend Ling  ss=-30% m—i+20%

PROJECT . =2
COSTS

Membrane Applications
for Water Reuse

= w

Unit Construction Cost ($/gpd)

0 10 20 30 40 50 60 70 20
Capacity (mgd)

Potable Reuse Treatment Plant Construction Cost (MF/RO Based Facility, 2018)

- Cost Estimating
pe : - AWWA - M62 for Membrane Applications in Water Reuse

- EPA - Drinking Water Treatment Technology Unit Cost
Models

- Vendors/Consultants/historical databases/cost manuals
- Control cost creep
- No two projects are alike

A\

PROJECT COSTS

$8,000
$7,000
$6,000
$5,000

54,000

Supply Cost ($/AF)

$3,000

$2.000 | . RRWP ($1,813/AF)

$1,000 | | ; |

$0 w .

Stormwater Capture Groundwater Water Recycling Seawater
Recovery Desalination

Source: MWD (2019) ‘\\
83

Please consider the environment before printing. 41



AWWA Webinar: Water Reuse: Back to the Basics
Sept 30, 2020

FUNDING

» Grants (Stimulus funds, Bureau of Rec, <+ Regional Agencies (LRP subsidy from MWD)

State bonds, other) » Loans (State Revolving Funds, Federal
« Partners (OCSD @ $189M) WIFIA)

Area Tax
Base

Direct
Recipients

Everyone

84

PUBLIC OUTREACH

* Plan, research, execute and evaluate s QUNRESV}IJ STUURCEUFWME